
CONTENTS 
Chapter Description Page # 

I Introduction  1-3 

II Profile of Bareilly District 4-6 

III Objectives and Benefits 7-9 

IV Estimated Requirements of Meat for Bareilly 10-11 

V Backward Linkages of the Project 12-17 

 Annexure 5.1 : Buffalo Meat Production 18-22 

 Annexure 5.2 : Buffalo Production 23-31 

 Annexure 5.3 : Goat Rearing 32-43 

 Annexure 5.4 : Sheep Farming for Meat & Wool 44-53 

 Annexure 5.5 : Model Scheme on Lamb Fattening 54-57 

VI General Guidelines for Modern Slaughterhouse 58-61 

VII Layout of the Abattoir Complex 62-66 

VIII Plant and Machinery for Buffalo Slaughterline 67-74 

IX Plant and Machinery for Goat & Sheep (Halal) Slaughterline 75-77 

X Plant and Machinery for Goat & Sheep(Jhatka) Slaughterline 78-80 
[...]
deal with 35 m2 of slurry the drying period may vary from 2-4 weeks dependent on local 
conditions and the degree of any chemical conditioning received.  If 6 day working week, it 
would require 10-12 drying beds dimensioned as above (Total area required 700 – 1400 m2). 
Pollution of ground waters:   

During the installation and operation of beds, pans, basins, or lagoons due 
consideration must be given to local geological conditions.  If data is not available, as to the 
permeability of the subsoil’s, it may be expedient to line all such units (Butyl sheet etc. or 
bitumen painted concrete) to avoid contamination of ground wastes by leaching from the 
treatment plant. 
Alternative sludge dewatering systems:   

Sludge thickeners (coagulants) outlined earlier can be employed to further thicken 
sludge’s to 10% solids in one day.  However, even when so thickened they are still difficult to 
handle and require further treatment (i.e. drying beds). 

Given efficient clarification (removal of suspended solids) from screening and physic-
chemical processes the final effluent from such treatment should have minimal turbidity and 
color and being virtually toxic free, should be acceptable for discharge in most circumstances.  
Such treatment is fairly low in capital requirement and the technology should be 
comprehensible and well within an abattoir maintenance staff’s field of competence.  Only in 
urban situations should it be necessary to proceed to the higher capital intensive and difficult to 
control secondary stages of effluent treatment (biological) to remove the light levels of 
pollution remaining, these stages are listed below. 
Secondary (Biological) Treatment Systems 

These additional processes will be necessary mainly near urban areas where outflows of 
treated waste are liable to find their way into or near aquifers.  Higher standards than those 
acceptable for remote areas treatment systems among which are: 
 Aerobic 
 Activated sludge process (conventional) 
 Activated sludge process (oxidation ditch) 
 Anaerobic biological treatment (lagooning) 

The design and provision of which because of the standards and safe guards to be 
observed would be the responsibility of the local authorities concerned rather than abattoir 
operator who nevertheless would be required to contribute a service charge for such facilities.  
Only the large abattoirs discharging to municipal, sewers may find that adoption of further 
secondary treatment will prove economically justifiable in bringing about a subsequent 
reduction in their sewage charges. 

Selection of the most suitable system depends on costs, BOD level required, land area 
available, odour level and municipal requirements as appropriate.  These secondary systems 
highlighted in the next section which must be selective are capital intensive.  Such secondary 
treatment from a medium size plant would be justified only by sharing it with other industrial 



CIAH&DD/Bareilly/7/13 
 

99 

users or the inclusion of a domestic load from the township concerned in order to take 
advantage of the needed economics of scale.  In all the above systems preliminary treatment at 
the abattoir would be assumed – particularly sedimentation – necessary when the effluent is 
treated on percolating filters as in aerobic systems. 
Conclusions and Health Considerations for India 

Purification of effluent is a centralization and acceleration of processes that normally 
occur in nature.  However variations in the character of the raw waste, in degrees of pre-
treatment in meat processing operations, in waste conservation practices, in climatic conditions 
and in subsoil characteristics will all affect design.  Some pond lagoons are anaerobic by 
design, others by accident.  Some systems receive induced aeration treatment in the primary 
treatment stage some in the secondary in the effort to bring the contaminated water into an 
intimate contact with air as practicable. 

With different types of conventional mechanical processing systems in use and variants 
on their sub-systems, many of which are not standardized internationally, any attempt at 
generalization is difficult.  However, certain broad conclusions can be drawn for developing 
countries, an important consideration being the premise that it is more realistic and practicable 
to install an easily run reliable treatment plant to remove up to 75% of pollutants than at 
possibly six fold capital cost for a sophisticated conventional plant, beyond the technological 
expertise available.  The possibility being that within a matter of months even such plants 
become inoperative.  On grounds of cost, maintenance and the process itself, sophisticated 
conventional treatment is ill-advised, the reasons being elaborated as follows: 
a) Compared with other processes even conventional sewage treatment is very expensive 

in terms of both capital and running costs.  Few developing countries have the 
manufacturing facilities for the relatively complex equipment required for conventional 
treatment, which has to be imported and paid for with scarce foreign currency, for 
example annual costs for conventional treatment range from 4 to 6 times that of waste 
stabilization pond and aerated lagoon systems. 

b) Maintenance:  Conventional treatment relies heavily on a large array of electrical 
machinery which has to be maintained to a high level for the plant to operate 
satisfactorily.  Such maintenance skills are not available in many developing countries. 

c) The process itself: (i) conventional sewage treatment is designed primarily to remove 
organic matter in order to prevent pollution in the receiving water courses; scarcely any 
attention is paid to the fate of faecal pathogens – yet in many tropical and sub-tropical 
developing countries the destruction of faecal pathogens is considerably more 
important than BOD removal.  (ii) Sludge treatment can be both difficult and 
expensive, accounting for up to 40% of the total cost of sewage treatment. (iii) Odour 
development and release can be very intense for hot climates – especially for low-rate 
trickling filters, which also have the disadvantage of being the breeding ground of the 
Psychoda fly, whose presence in large clouds can effectively prevent all human 
activities in the vicinity of the works. 

Abattoirs located with or near an urban periphery where land is scarce, conventional 
treatment is unavoidable and the use of super-rate trickling filters with hydraulic loading rates 
of up to five times those for high rate filters may be called for as well as alternating double 
filtration (ADF) techniques in order to achieve satisfactory standards with minimum land use.  
This consideration alone can dictate substantially the choice for an abattoir.  In rural situations 
with little restraint on land availability, primary systems (physio-chemical treatment) generally 
suffice and should there be a need for higher standards of treated effluent some form of pond 
treatment has been found suitable. 



CIAH&DD/Bareilly/7/13 
 

100

Most developing countries lie in tropical or arid zones and when the incidence of 
epizootics is extremely high the danger to public health is greater than in temperate regions.  
Even so healthy animals in any region must be assumed to be undetected carriers of 
salmonellae.  Pathogen organism such as the bacillus of typhoid, the cysts of dysentery and the 
eggs of helminthes have been shown to pass through anaerobic treatments processes unaffected 
initially.  Because of this, whichever process or degree of sewage treatment is adopted the final 
effluent should be always disinfected and the heat treatment of sludge implemented 
particularly for inedible rendering plants where anthrax spores may prevail. 

Climatic disadvantages not withstanding the land situation is such that it is often more 
available for crop production and irrigation procedures than in the possibly more urbanized 
industrialized countries.  Where suitable land area is available and climatic conditions are 
favorable the digested effluents can be lagooned in properly designed oxidation ponds, so that 
photosynthesis may operate and effluents having negative BODs may be discharged.  Such 
pond treatment avoids nitrification difficulties and overcomes problems associated with finely 
divided sludge since the only solids discharged are those associated with living phytoplankton 
which may be assumed to become a component part of the biological flora of the receiving 
waters.  One advantage of this pond treatment lies in the ability to reduce bacterial count in the 
effluent discharged.  On the other hand for the medium type abattoir the costs of such effluent 
discharged.  On the other hand for the medium type abattoir of effluent quality the lagoon or 
pond treatment stage could be omitted and primary treatment alone would be of adequate 
quality for irrigation on to livestock grazing farmlands or to fodder crops for sheep.  Such a 
primary effluent would be high in organics (BOD could reach 100 mg.1), still have some 
suspended solids (eg. 100 mg/1) and high bacterial numbers, consequently it would probably 
contain any pathogenic micro-organisms in the waste waster. 

Lagoons by contrast would decrease greatly the chance of any pathogenic organisms 
being present in the final effluent.  However, if the effluent was used after primary treatment 
only, this problem could be greatly overcome by using a rotation of grazing and by resting 
irrigated lands after the irrigation period for at least two weeks before further grazing.  During 
this period pathogenic and other micro-organism would die off. 

Use of this primary effluent for sheep pastures or sheep fodder crops would be in line 
with WHO Technical Report No.517 “Reuse of Effluents”.  Such an effluent has been used in 
many countries including New Zealand.  Water Renovation Standards in California and 
Germany have listed primary effluent as suitable for fodder fibre and seed crops.  Adoption of 
these measures reduces the waste treatment costs, and economies in pasture renovation from 
land irrigation will enhance the revenues accruing from livestock fattening in situations where 
stock need extended rest and feed prior to slaughter. 
SPECIFICATION OF EFFLUENT TREATMENT PLANT 
 Nature of effluent  : Slaughter house wastewater 
 Quantity of effluent  : 50 KLD 
 
S.No Parameters Characteristics 

of inlet effluent 
Characteristics 
of treated water 
After Anaerobic 

Digestion 

Characteristics 
of treated water 
after Aeration 

1 pH  7.5 5.5 - 9.0 6.5 to 8.5 
2 BOD 3000 About 500 <30 
3 COD 4000 <500 <250 
4 Total suspended solids Up to 1800-2000 <150 <100 
5 Oil & grease Up to 60 <10 <5 

Note: All the parameters given above are in "mg/I" except pH. 



CIAH&DD/Bareilly/7/13 
 

101

 
TREATMENT SCHEME 

 Screening in screen chamber by rotatory screen. 
 Oil & Grease separation in Oil & Grease Trap. 
 Collection & homogenization in Equalization Tank (Short retention time) 
 Dissolve Air Flotation Process for removal of oil and grease / suspended solids. 
 Buffer Tank for collecting effluent from DAF and feeding it in Anaerobic Digester 
 Anaerobic Digestion in up flows Anaerobic Sludge Blanket Reactor. 
 Secondary treatment by Extended Aeration in Aeration Tank 
 Subsequent settling in secondary settling tank. 
 Disinfection by chlorine dosing in Chlorine Contact Tank. 
 Tertiary treatment in Multi-grade Sand Filter for further of suspended solids. 
 Sludge Dewatering and Drying on Sludge Drying Beds 

Treatment Concept 
The effluent produced in the slaughterhouse first it should be divided in two channels. 

These channels should be separated by two gates. The effluent produced first should pass 
through a screen chamber for the removal of large floatable particles (large sized solids, horn, 
nails etc) and be trapped and removed manually. Two chambers should be provided for 
screenings. This facility is provided so that while one is being cleaned, the other can be used. 
The effluent then should flows to the oils & grease trap. In the oil & grease trap,  the gravity-
based trap separate oil and greases from the effluent. To help the grease to rise on top, mild 
diffused aeration should be incorporated. The effluent should go to Equalization Tank. Since 
the effluent is highly biodegradable almost 24 hours storage in the tank should be considered. 
The diffused aeration should be incorporated to prevent septic conditions and to keep the 
suspended matters in suspension. The effluent should be pumped to the Primary settling tank. 

In primary settling tank removal of suspended solid should be done by gravity settling. 
This should be achieved by providing adequate retention time in a quiescent state. Settling rate 
should be enhanced by addition of flocculent. Then effluent should be transferred to dissolved 
air flotation system. Here again suspended solids and oil and grease should be removed from 
the effluent. Out come of this unit should be pumped to aeration tank–I.  

In the aeration tank-1 the BOD/COD load reduction should takes place. In this tank the 
bacterial culture should be added. There should be sufficient in Board of air by floating/fix 
surface aerator.  For balanced growth of microorganisms in a biological treatment reactor, the 
ratios BOD:N:P should be 100:5:1 for aerobic system. Microorganisms degrade the complex 
organic pollutant contained in the effluent and establish a multiplication cycle. The mixed 
liquor should be transferred to secondary clarifier-I for settling, separation and activation of 
flocks. 

Secondary clarifiers-I should be circular tank having cone shaped bottom with central 
feed and peripheral treated effluent collection arrangement. There should also be a slow 
moving mechanical scrapper for scrapping the sludge and pushing it to the central pit. The 
sludge settles in the central pit and it shall also be partially de-moisturized. In this first stage of 
aeration cycle the BOD reduction should be to the tune of 85-90%. The output BOD should be 
of 190 mg/L after first stage of aeration cycle.  

In the Aeration Tank-2 the BOD/COD load reduction should take place. In this the 
bacterial culture should be added. There should be sufficient inBoard of air by floating surface 
aerators. For balanced growth of microorganisms in a biological treatment reactor, the rations 
BOD:N:P should be 100:5:1 for aerobic system. The urea and DAP tank should include in the 



CIAH&DD/Bareilly/7/13 
 

102

scope of supply will be able to accommodate one days requirement of the chemicals. 
Microorganisms degrade the complex organic pollutant contained in the effluent and should 
establish a multiplication cycle.  The continued growth of microorganism results into 
formation of flocks which have tendency to settle down when provided a quiescent settling 
zone. The mixed liquor here after should be transferred to secondary clarifier-II   for settling, 
separation and activation of flocks. 

Secondary Clarifier-2 should be a circular tank having cone shaped bottom with central 
feed and peripheral treated Effluent collection arrangement. There should also be a slow 
moving mechanical scrapper for scrapping the sludge and pushing it to the central pit. The 
sludge settles in the central pit and it shall be transferred to sludge sump from sludge pit via 
sludge regulating valve. The Sludge shall be also partially de-moisturized. In this second stage 
of Aeration cycle, we expect the BOD reduction to the tune of 90-95%  and we expect the 
output BOD of <30 mg/L. The supernatant clarified water should flow by gravity to treated 
water Tank. 

The clarified waste water shall flow into the Chlorine Contact Tank. Chlorination shall 
be done here for disinfection in this tank. Suitable dosing system should be provided for 
Chlorination. The treated water then should be pumped to pressure sand filter and disposed off 
suitably. 

From sludge sumps about 50% of sludge should be re-circulated to aeration tanks. Only 
excess sludge should be sent to the sludge drying beds. The sludge drying beds further 
concentrate the sludge and converts it into sludge cakes. The filtrate water should be 
transferred to the equalization tank. 
Important Notes 
1. All the tanks will be constructed in RCC.  Only sludge drying beds will be in brick 

work. 
2. Screen chamber, Equalization tank & Buffer tank shall be below the ground.  All other 

structures will be partially above & partially below ground. 
3. 2 no's rotatory screen will be provided in the 2 no's screen chamber. 
4. Equalized effluent will be transferred by pumps to Dissolve Air Flotation Process. 
5. DAF system will comprise of Air Compressor, Recirculation pumps, mixing vessel, 

DAF tank etc. 
6. After DAF process Effluent will overflow to Buffer Tank in which 2 no's horizontal 

centrifugal pumps are fitted to transfer the effluent in the Upflow Anaerobic Sludge 
Blanket Reacter (UASB) 

7. Degasification in Degasifier. 
8. Separation of sludge in Tube settler. A part of sludge in recycled to the buffer tank & 

rest will disposed of to the sludge drying beds. 
9. Secondary treatment will be done in Aeration Tank and subsequent settling of sludge 

will take place in Secondary Settling Tank. 
10. 2 no's Sludge disposal pumps will be provided for recycling and disposing of sludge. 
11. Chlorine will be dosed by 2 no's metering type diaphram pumps to control dosing. 
12. 2 no's centrifugal horizontal pumps will pump the effluent for tertiary treatment in 

Multigrade Filter. 
13. Sludge obtained from tube settler, and excess sludge obtained from Secondary Settling 

Tank will be dewatered and dried on the sludge drying beds prior to disposal. 
 



CIAH&DD/Bareilly/7/13 
 

103

 
 

PROCESS FLOW BLOCK DIAGRAM 



CIAH&DD/Bareilly/7/13 
 

104

Area required for the establishment of the ETP:  The ETP will have the following: 
 
 Equalization Tank 
 Anaerobic Reactor 
 Aerobic Reactor 
 Intermediate Tanks 
 Sludge Dewatering Tank  
 Sludge Drying Tank and Storage 
 Space for installation of Electro-Mechanical Equipments 

 
An estimated area of 1,800 sq. mt will be required for an ETP of 500 KLD capacity. 
 
Civil works and equipment required 
 
A. Civil Works Required  

• Bar Screen Chambers 
• Equalization Tank 
• Anaerobic Reactor with associated civil works 
• Aerobic Reactor  
• Intermediate storage tanks 
• Sludge digester 
• Platforms 
• Foundations 
• Separation walls 
• M.C.C. Room 
• Pumps Room 
• Plant Operator’s Cabin 
 

B. Electro Mechanical Works 
• Bar screens in M.S. Epoxy/S.S. 
• Pumps for various lifting and feeding 
• Physico-chemical treatment reactors 
• Chemicals preparation & Dozing system 
• Clarifiers for primary & secondary phase separation 
• Blowers and Air diffusion (Diffusers) system  
• Tertiary Filtration system. 
• Complete Instrumentation & Automatic control of pumps 
• Complete piping 
• Complete Cabling 
• Central Motor & Instrument control panel 
• Sludge Dewatering system complete with removal arrangement 

 



CIAH&DD/Bareilly/7/13 
 

105

 
CHAPTER – XIII 

COMMON UTILITIES AND ANCILLARY FACILITIES 

1.  PLANT & MACHINERY COLD WATER SUPPLY, PUMPS & PIPING 

S No ITEMS SPECIFICATION 
1 Main Hall   
I Hydropneumatic Pumps of appropriate capacity with 

pressure regulator, auto cut off at pre set pressure 
complete with all accessories and fittings, 1st Pump 
should deliver the output for Goat / Sheep (Halal + 
Jhatka) and 2nd  Pump should deliver the output to 
Buffalo Slaughter Hall. 3rd Pump should be 
connected to the 1st & 2nd  pumps so that it 
functions as a stand by, in the event of failure of any 
1st or 2nd pump. 

Refer enclosed detailed 
specifications 

II Main Pipe Line Distribution, G.I. Pipe Line with 
fittings from  

Refer enclosed detailed 
specifications 

  Overhead water tank to Hydropneumatic  Pump 
inlet. 

Jindal/ TATA/ Prakash/ Surya/ 
equivalent make 'B'Class 

  Hydropneumatic Pumps interconnection with 
necessary valves & fittings   

  

  G .I. Pipe line with fittings From Pump Outlet to 
Slaughter Halls 

Jindal/ TATA/ Prakash/ Surya/ 
equivalent make 'B' Class 

  Goat/sheep (Halal)    S/H,    
  Buffalo   S/H   
  N R V . D R P /Kirloshkar /IVC Elcone 

/ equivalent Make 
  Ball Valve / Gate Valve D R P /Sant/ Leader/ Glow 

equivalent Make 
III Goat/sheep (Halal) Abattoir   

  Pipe Line Distribution from Main line to the 
individual Slaughter Halls 

  

  G.I. Pipe line with fittings distributions for all Plant 
& Machinery, washing facility, as required 

Jindal/ TATA/ Prakash/ Surya/ 
equivalent make 'B' Class 
make 'B' Class  

  Ball Valves /Gate Valves DRP / Sant /Leader / Glow 
equivalent Make 

IV Buffalo Abattoir   
  Pipe Line Distribution from Main line to the 

Individual Slaughter Halls 
Jindal/ equivalent make 'B' 
Class 

  G.I. Pipe line with fittings distributions for all Plant 
& Machinery, washing facility, as required 

Jindal/ equivalent  make 'B' 
Class 



CIAH&DD/Bareilly/7/13 
 

106

  Ball Valves /Gate Valves DRP/ equivalent Make 
V Toilets & Scrubbing Room   
  G I Pipe From Pump Room  (i.e Pump input) to 

toilets & Scrubbing Room 
Jindal/ TATA/ Prakash/ Surya/ 
equivalent make 'B' Class 

  G I Pipe fittings, Valves & Accessories DRP/ Sant/ Leader/ Glow 
equivalent  Make 

2 Lairage   
  (Cold Water line for Lairage will be Tapped From 

Pipe line connected Between Hot water Generator 
Pump & Overhead Water Tank.) 

  

  G I Pipe From Main line  up to Lairage Jindal/TATA/ Prakash / Surya/ 
equivalent make 'B'Class 

  G I Pipe line inside Lairage Jindal/TATA/ Prakash 
/Surya/equivalent make 'B' 
Class 

  G I Pipe for Sub lines inside Lairage Jindal/TAT /  Prakash / Surya/ 
equivalent make 'B' Class 

  G I Pipe fittings, Valves &   Accessories   
3 Administrative Building   
  Main Pipe line From Overhead Tank to 

Administrative Building. 
Jindal/ TATA/Prakash / Surya/ 
equivalent make 'B'Class 

  G I Pipe inside the Building for Toilets Jindal/TATA/Prakash/ Surya/ 
equivalent make 'B'Class 

  Wash Basins & others. G I Pipe Fittings, Valves & 
Accessories 

  

4 E . T. P   
  G I Pipe from Overhead Water  Tank to E T P Under 

Gravity. 
Jindal/TATA/Prakash/ Surya/ 
equivalent make 'B'Class 

  G I Pipe fittings, Valves & Accessories   
5 RENDERING PLANT & TRIPARY   
  G.I. Main  Pipe line with fittings from Goat S/H  to 

Rendering Plant & Tripary. 
 

  G.I. Pipe line distributions with fittings for all Plant 
& Machinery in  Rendering Plant and Tripery as 
required 

  

  Ball Valves & Gate Valves as per requirement.   
1 G.I. Pipe work for Greenery & washing of Common 

Area from Over head water tank; all around the 
complex 

Refer enclosed detailed 
specifications 

2 G.I. fittings (Elbow, tee; etc))   
 
 

 



CIAH&DD/Bareilly/7/13 
 

107

2. HOT WATER GENERATOR, BOILER, PUMPS & PIPING 

S.No. Items  Specification 
1 Supply Erection & Commissioning of Hot water 

Generator with Calorific & Boiler Complete with all 
accessories and fittings of appropriate capacity 
required to generate and distribute hot water supply for 
buffalo, & goat / sheep slaughter halls & steam for 
Rendering Plant. 

  

2 Hydropneumatic Pumps of appropriate capacity with 
pressure regulator, auto cut off at pre set pressure 
complete with all accessories and fittings, 1st Pump 
should deliver the output for goat and 2nd  Pump 
should deliver the output to buffalo slaughter hall. 3rd 
pump should be connected to 1st & 2nd  pumps so that 
it functions as a stand by, in the event of failure of any 
1st or 2nd pump. 

  

  -Insulation of Hot water Pipes   
3 Main Pipe Line Distribution, G. I. / MS Pipe Line 

with fittings from Pump room to all the Slaughter 
Halls  

 From Over Head Water Tank  to hot water generator 
& boiler through water softner of appropriate capacity.  

 From  hot water generator to pumps  & calorifier Jindal/ TATA/ Prakash/ 